ULPSS60/E

Parts List

This manual covers a product family with many variations of voltages

and accessories. Not all options in the parts lists were included in each

model. Contact WINCO service with your serial number if you are not
sure which options were included with your generator.

Phone: 507-357-6831
Email: service@wincogen.com
www.wincogen.com

99973-26EPL 1 Rev B




BATTERY TRAY LOCATED ON FRAME
RAIL NEAR THE CONTROL PEDESTAL

POWER-PAK OPEN SKID

HOUSING ASSEMBLY NOT SHOWN

ITEM NO.| PartNo DESCRIPTION Default/QTY.
1 99309-062 WELDED BASE ASSEMBLY 1
2 351987-3 ENGINE GM PSI 5.7L NA V-8 1
3 351928-41 GEN END UCI224F1J W GM ADAPTER 1
4 99362-015 FUEL SYSTEM 1
5 99686-003 BATTERY TRAY KIT 1
6 99687-018 EXHAUST ASSEMBLY 1
7 99397-063 HOUSING ASSEMBLY 1
8 351903-26|DSE 7310 MKIl CONTROL PEDESTAL ASSEMBLY 1
14 |93542-019 LEAD WIRE ASSY |
15 155224-000] LOCK WASHER 5/16 EXTERNAL TOOTH |
16 |99682-016 BLOCK HEATER ASSEMBLY |
17 |99489-002 HARDWARE KIT PSS60 |

99973-26EPL

Rev B




PSI/GM 5.7L V8 ENGINE

QTY

|
|
|

[ Jam ] - [= -] e Y Y s Jom w [ i [\ [ s [ [ SR
[ s |1 |. s [ o Al o [ [ ] v o - ] e ] s—" -

| s | = s [ aw [ mmm" [ " [ o—" ] w [a—" ] ] e—" ) -

[ | ] /. | s | s |~ | s [av o [ s o\ W [ e Jow ;)
e/ (i | o s [ [~ o » [ [\ ] [ s

L/ /4 ] mm o | s | s [ |~ [ " [am—J v 7 )

y ' | sy | s ~ |~ | s | s |/ 2 | s [ [\ W[ 7

/v J e | s | o | sy | s | e | v ] sy o\ ] ' )

Y v | s | s [, | s | s | s—" [ sm—" § s— ] s—J v v}

. | s | sy | . | > |~ | sy | s | [ s [\ V)

DESCRIPTION

OIL FILTER
SPARK PLUG

AIR FILTER
FAN/ALTERNATOR BELT
UPPER RADIATOR HOSE
LOWER RADIATOR HOSE

PART

4-104
4105

4-101
4-102
4-103

ITEM

1

2

3 [97294-008

4
S
6

CONTACT WINCO SERVICE FOR FULL ENGINE PARTS
SUPPORT.

(-]
>
)

oz

99973-26EPL


daler
Sticky Note
Correct Oil Filter = 4-126.


VAPOR FUEL SYSTEM

ITEM
NO.

PartNo

DESCRIPTION

QTY.

1

99065-005

FUEL WELDMENT

—_

22762-000

1.25
PIPE NIPPLE 1.25NPT

92042-000

X 2 BLACK
ELBOW PIPE 1.25NPT

92388-008

20
HOSE FIT 1.25 NPT X

81018-001

1.25 HOSE
HOSE CLAMP 1.25-

NN | ™M

81103-000

2.25
HOSE 1.25ID UNCUT
PROPANE

65000-000

.25-20X.625 SS HHCS

16248-000

.25-20 FLANGE NUT

N (ONOs | MW N

42943-001

ADAPTER FLANGE
1.25"ASCO VALVE

o

15374-002

TUBE CLAMP CUSH
WIRE 1.937IN

J—
—_

15210-014

FUEL PRESSURE
DECAL

12

65005-000

.25 WASHER SS

13

16135-002

MODIFIED FUEL
VALVE ASSY

99973-26EPL

M1 PartNo | DESCRIPTION | QY.
SOLENOID GAS
| |42943-125VALVE 12DC 125" 2
TERMINAL MALE 16-
2 148602-004| "7/ AWG 250 TAB | 4
ORING KIT T" &
3 142943-002 1.25" ASCO ]
FLANGED VALVES
Rev B




o
>
)

oz

W.l.|.|23.|22 < | — | —
g

o

RO o _
— = LD Lo | =
o o~ ol S | ¥
zZ zZz> ol : N

—

Zl<o [R¥%l O < | <
M_chumww NEIPCE RS
— — in
_M o 5Rn/_A o & A

zZ | N . < £
o0 N o=~ e 04
O|lX|Olom o2, - S | N
EISIL S0 _1— 950 5Py £
a0z oo | Z|Zgr A B R E
Ol |w|Se /0|0 0T
B Z|F | [3]S Fhm SB |o
(A — |O|” | ~ W =

oEE oulFE | QE | O 75
WSIEL Oln| £ g Ty

w0l = v |
m 12 I O |~

L1 T )
oL LI o)
T
I
— | — N O DOV ¥ | O|— | T
O8I0 Q| © OOV 9O |9 |9O|=
ZI2R2ALR IR
(DWUDM AN OO—| N | X ||
04/044]40/000010
OO0 O |[OVM V| O M| ™M
Ol—N—=| — |=|—=|NK| 0 |B | N |0~
0O|O~N|CO| 0O O[O (ON| X | N0 | O~ | O
o)
Z
M]23456789m.”
L
=

99973-26EPL



EXHAUST SYSTEM

ITEM NO. PartNo DESCRIPTION QTY.
1 80519-018 CRITICAL GRADE SILENCER 1
2 350264-3 EXHAUST CLAMP 12" 2
3 93489-001 MUFFLER CLAMP 3" 3/8" 2
4 16250-000 .375-16 FLANGE NUT 4
5 ?1658-011 .375-16X.75 HHB 4
6 99502-011 EXHAUST FLEX 1
7 53111-013 4" RAIN CAP 1

99973-26EPL

Rev B




HARDWARE KIT

(o)

ITEM NO. PartNo DESCRIPTION QTY.
: 93824.003 | PETCOCK VAL\B/E\ R] é4 NPT 90 HOSE :
2 48178-000 HHCS 1/2-13 X 1 11
3 1744-000 NUT HEX 1/2-13 4
4 16248-001 .5-13 FLANGE NUT 11
5 57580-000 HHCS 1/2-13 X 1.5 GR5 4
6 481-001 LOCKWASHER 3/8 SPLIT BLACK 12
7 96000-004 HEX HEAD BOLT 3/8-16 X 1.5 4
8 96000-005 HHCS 3/8-16X1-3/4 GR5 BLK 6
9 81018-008 HOSE CLAMP .875-.25 4
0 98906009 | Ot DRAIN VALY(I;%]Q—] 75X 3/8F- :
. 98956-001 SHOCKMOUNB éOT )DURO (GREEN 4
12 91658-001 HHCS 3/8-16X1 2
13 16250-000 .375-16 FLANGE NUT 2
14 4516-001 |LOCKWASHER 3/8 EXTERNAL TOOTH 1
15 20039-000 | LOCKWASHER 1/2 EXTERNAL TOOTH 3
14 94319-008 | HOSEFT. .5oo-B1 A4§EI;T X .375 HOSE 5
17 93084-000 PIPE PLUG .50 GALV 2
18 97294-005 AIR FILTER ASSEMBLY 1
19 636-000 LOCKWASHER 1/2 SPLIT 4
20 15687-007 STARTER HEAT SHIELD 1
21 21867-000 FLAT WASHER 4
22 15012-002 FLYWHEEL PLUG, IVECO 1
23 60710-097 TAG OIL WARNING 1
24 96000-003 HHCS 3/8-16 X 1.25 BLACK 2

99973-26EPL 24

7




BLOCK HEATER

TEM NO. | PartNo DESCRIPTION D%%m/
HOSE FITTING 1/4 NPT (M) X 5/8 '
2 92388-000| HOSE FIT .375NPT X .625 HOSE 1
3 81018-005 HOSE CLAMP 1.0625-.500 4
4 30781-018 | BLOCK HEATERA\g\/SITYH THERMOSTAT :

99973-26EPL

Rev B




HOUSING ASSEMBLIES

DEFAULT-FULLY
ITEM NO. PartNo DESCRIPTION L Fak
1 99225-003 ROOF SUPPORT 2
REAR CENTER HOUSING W
2 ?9100-075 SILKSCREEN ]
3 99100-078 RIGHT SIDE PANEL 1
4 99100-087 DOOR 1
7 99060-012 COVER PLATE, LIFTING EYE ]
8 99100-077 LEFT SIDE PANEL 1
16 99071-058 FRONT PANEL ]
17 99071-061 RAD HOUSING ]
18 99078-064 RIGHT SIDE SILL 1
19 99078-065 SIDE SILL LEFT 1
20 99067-035 LEFT REAR CORNER I
A 99067-036 RIGHT REAR CORNER ]
22 99100-079 REAR SILL 1
23 99378-054 REAR SILL BAFFLE 1
24 99515-052 ROOF ]
25 99333-022 DOOR STOP 1
26 99515-014 ROOF COVER 2
27 99071-055 FRONT CORNER 2
99973-26EPL 9 Rev B




SIDE SILL AND ROOF ASSEMBLIES

ITEM
NO.

PartNo

DESCRIPTION

99078-064

SIDE SILL RIGHT
PSS60

99378-060

SIDE SILL BAFFLE

99393-106

PSS60 SIDE SILL
FOAM

98879-001

THREAD STUD 5/16-
18 X.75

16249-000

3125-18 FLANGE

92495-000

25-20 TINNERMAN

62912-000

FOAM STRIP 57"

0 [Novjon| N w N

92419-000

3125-18
TINNERMANN

N [—IN|W] W

'®h

lL%A PartNo DESCRIPTION  |QTY.
| [99515014) <SveR O LeveL | |
2 |91682-001 STUD LATURN | 4
o A LIEY
5 [62912:002 "8 55 ONG | 2

99973-26EPL

10

ITEM
NO.

PartNo

DESCRIPTION |QTY.

99515-052

ROOF PSS60 1

?1683-000

1/4 TURN CLIP 8
NUT

99393-429

PSS60 ROOF |
FOAM

Rev B




FRONT PANEL ASSEMBLY
(H—F = )
O—1—
o WINCO

GENERATORS

ITEMI' portNo  |DESCRIPTION|QTY.

NO.
FRONT
1 199071-058|p ANEL PSS40| !

2 |98313-000 YOS5 |

DECAL -HOT

@\

£

:
?
% ',LES/.\ PartNo DESCRIPTION  |QTY.
.\l 1| 99071-055 | RONICORNER |4
.~ 2 | 92495000 | pnicRaday | 10
@ 3| 63941001 | DPEGRLHOT |
* x

99973-26EPL 1 Rev B



REAR PANEL ASSEMBLY

ITEM

NO. PartNo DESCRIPTION QrTy.
1 99100-075 REAR CENTER 1
2 64214-042 WINCO LOGO ]
BACK CENTER FOAM
3 99393-103 PSS40 ]
4 92495-000 .25-20 TINNERMAN 2

99973-26EPL

R\

12

R

pe

NO. | PartNo DESCRIPTION | QTY.
RIGHT REAR
RIGHT REAR
PSS60 REAR BAFFLE
4 116249-000| .3125-18 FLANGE | 5
.25-20
THREAD STUD
6 198879-001 5/16-18 X .75 5
7 198375-018] DOOR HINGE 1
DECAL-WARNING
9 162912-000| FOAM STRIP 28" 1
Rev B




REAR SILL ASSEMBLY

PartNo

DESCRIPTION

QTY.

" 199378-054

REAR SILL BAFFLE

99393-104

BACK TOP FOAM
PSS40

M1 PartNo DESCRIPTION Qry.
1 99100-079 REAR SILL 1
2 |92495-000| .25-20 TINNERMAN | 1
99973-26EPL E

Rev B




RADIATOR HOUSING AND LEFT SIDE PANEL

M PartNo | DESCRIPTION — [QTY.
RADIATOR
NT LEFT
AL-WARNIN
4 J63941-103 PG Al
-WARNIN
6 |79393-206|p\GHT SIDE FOAM| !
DECAL-DANGER
7 115209-002] ~ CARBON ]
MONOXIDE
DECAL-DANGER
8 [15209-102 CARBON 1
MONOXIDE
9 162912-000] FOAM STRIP 28" | 2

99973-26EPL

14

<4

N\

A

TEM | PartNo |  DESCRIPTION |QTY.
1 |99100-077| LEFT SIDE PANEL 1
2 198313-000] WINCO LOGO 1
3 195229-004 LATCH 2
PSS60 LEFT SIDE
THREAD STUD 5/16-
6 [16249-000| .3125-18 FLANGE | 1

Rev B




RIGHT SIDE DOOR, PANEL, AND STOP

TEM | PartNo |  DESCRIPTION | QTY.
1 199100-087 DOOR 1
2 95229-004 LATCH 1
3 [99393-240| PS360 DOOR FOAM | |
4 [99333-022 DOOR STOP 1

X
M PartNo DESCRIPTION | QTY.
1 99100-078 | RIGHT SIDE PANEL 1
2 98313-000 WINCO LOGO 1
PSS60 RIGHT SIDE
4 95229-004 LATCH 2
5 16249-000 | .3125-18 FLANGE 1
THREAD STUD 5/16-
7 62912-000 FOAM STRIP 29" 1

99973-26EPL

15

Rev B




CIRCUIT BREAKER BOX COMPONENTS (1PHASE)

o

[

ddond I

/

CB COVER NOT SHOWN
99973-26EPL 16 Rev B




CIRCUIT BREAKER BOX PARTS LIST (1PHASE)

ITEM NO. PartNo DESCRIPTION QTY.
1 99826-244 CB & RECONNECT BOX PSS60 1
2 81094-707 CIRCUIT BRESL%E\I;(%EPAMP 2POLE ]
3 99826-245 CB COVER 1
4 92495-000 .25-20 TINNERMAN 7
5 512-000 .25 WASHER 7
6 479-000 LOCK WASHER, .25" SPLIT 7
/ 476-000 .25-20X.625 HHB 7
8 16501-000 DECAL-FLOATING NEUTRAL 1
9 97753-017 TERMINAL BLOCK 1 2
10 16499-000 UL-DECAL-GROUNDING-WHITE 1
11 598-000 #10 WASHER 24
12 5315-000 NUT HEX 10-24 NYLON 12
13 420-000 RHMS 10-24 X .75 4
14 484-000 #10 LOCKWASHER SPLIT 4
15 6372-000 #10-32 HEX NUT 4
16 15013-000 RHMS 10-32X3.5 4
17 64576-009 GENERATOR OUTPUT DECAL 1
18 16503-000 DECAL—COPP(I)EE&ONDUCTORS 1
19 80126-004 CT 300:5 PANEL MOUNT 2
20 64872-000 SOC.HCS 10-24 X 3/4 BLK 8
21 64576-020 | DECAL-GFCI PROTECTED UTILITY 4P 1
7 63941-005 DECALE('Z\IIERéZéJIIZTEIgEMAINS 1
23 511-000 #8 FLATWASHER 2
24 22370-006 | TERMINAL SPADE 16-14AWG #5-#6 6
25 7614-000 RHMS 8-32 X .75 2
26 80623-008 TERMINAL BLOCK, 4PT, 20A 1
27 80623-013 | 2 POLE TERMINAL BLOCK JUMPER 1
28 95985-000 NUT HEX #8-32 NYLOK 2
29 93073-000 CONNECTOR, BOX, 1/2 INCH 1
30 23917-000 GROMMET .6875ID X 1 1
31 99347-025 AC HARNESS 1

99973-26EPL

17

Rev B




CIRCUIT BREAKER BOX COMPONANTS (3PHASE 208V /240V)

\

o)
[a]

|
a0 EEE -

/

[

]

) e

(o] m
%51 6©Q©e

/

O
O
€

Lk
|

[

@i\ijf/@ fQ?
=
&

CB COVER NOT SHOWN

99973-26EPL 18 Rev B



CIRCUIT BREAKER BOX PARTS LIST (3PHASE 208V /240V)

TEMNO. | PartNo DESCRIPTION QY.
1 99826-248 CB BOX PSS60 1
2 99826-249 CB COVER 1
3 92495-000 25-20 TINNERMAN 7
4 512-000 25 WASHER 7
5 479-000 LOCK WASHER, .25" SPLIT 7
6 476-000 25-20X.625 HHB 7
7 16501-000 | DECAL-FLOATING NEUTRAL ]
8 97753-017 TERMINAL BLOCK | 2
9 16499-000 | UL-DECAL-GROUNDING-WHITE 1
10 598-000 #10 WASHER 4
11 5315-000 NUT HEX 10-24 NYLON 16
12 420-000 RHMS 10-24 X .75 4
13 64576009 | _GENERATOR OUTPUT DECAL ]

[-COPPER CON
= e DECAL Q%&?Ti;/\iif - ]
15 63941-005 ENERGIZED ]
16 64576-020 | DECAL-GFCI PROTECTED UTILITY 4P ]
17 80623-008 | TERMINAL BLOCK, 4PT, 20A 1
18 80623-013 | 2 POLE TERMINAL BLOCK JUMPER ]
19 95985-000 NUT HEX #8-32 NYLOK 6
20 7614-000 RHMS 8-32 X .75 2
21 93073-000 | CONNECTOR, BOX, 1/2 INCH 1
22 22370-006 | TERMINAL SPADE 16-14AWG #5-#6 | 6
23 81096-005 200AMP 3POLE 240VOLT 1
24 | 95832-002 RHMS 8-32 X 4 2
25 10888-000 RHMS 8-32X2.5 ZINC 2
26 80126-004 CT 300:5 PANEL MOUNT 3
27 511-000 #8 FLATWASHER 24
28 64872-000 SOC.HCS 10-24 X 3/4 BLK 12
29 23917-000 GROMMET .6875ID X | 1
30 99382-303 PSS30 CELL 3 1
31 1000-0311 | PSS60 CB MOUNTING BRACKET 1

99973-26EPL

19

Rev B




CIRCUIT BREAKER BOX COMPONANTS (3PHASE 480V)

®
kS

(@) N\ @

(=1l 'Ill |
o U JU
g5 |
N o J
——
x V]
o |5 Q1O | e
o119
Ol
o | o=tH—
= om | |
O O 0

oo

i
ol

i

Vv i

CB COVER NOT SHOWN

99973-26EPL 20 Rev B



CIRCUIT BREAKER BOX PARTS LIST (3PHASE 480V)

TEMNO. | PartNo DESCRIPTION QrYy.
1 99826-246 CB BOX PSS60 1
2 99826-247 CB COVER 1
3 92495-000 25-20 TINNERMAN 7
4 512-000 25 WASHER 7
5 479-000 LOCK WASHER, .25" SPLIT 7
6 476-000 25-20X.625 HHB 7
7 16501-000 DECAL-FLOATING NEUTRAL 1
8 97753-017 TERMINAL BLOCK | 2
9 16499-000 | UL-DECAL-GROUNDING-WHITE 1
10 598-000 #10 WASHER 4
1 5315-000 NUT HEX 10-24 NYLON 18
12 420-000 RHMS 10-24 X .75 4
13 64576-009 | GENERATOR OUTPUT DECAL 1
14 16503-000 | DECAL-COPPER CONDUCTORS :

CIRCUIT BREAKER 90AMP 3POLE
= DA DECAL éICI)QOCVUCI)TLEEMAI?\ISO ]
16 | 63941-005 R ERGIED 1
17 64576-020 | DECAL-GFCI PROTECTED UTILITY 4P ]
18 80623-008 TERMINAL BLOCK, 4PT, 20A 1
19 80623-013 | 2 POLE TERMINAL BLOCK JUMPER 1
20 95985-000 NUT HEX #8-32 NYLOK 2
21 7614-000 RHMS 8-32 X .75 2
22 93073-000 |  CONNECTOR, BOX, 1/2 INCH 1
23 22370-006 | TERMINAL SPADE 16-14AWG #5-#6 | 6
24 91190-000 RHMS 10-24 X 3.00 2
25 80126-002 CT 100:5 PANEL MOUNT 3
26 511-000 #8 FLATWASHER 24
27 64872-000 SOC.HCS 10-24 X 3/4 BLK 12
28 23917-000 GROMMET .6875ID X 1 1
29 99382-303 PSS30 CELL 3 1

99973-26EPL 21 Rev B




CONTROL PEDESTAL ASSEMBLY

<~
— ~J

ITEM NO.| PartNo DESCRIPTION QTY.
1 99826-501|/CONTROL BOX PEDESTAL DSE7310 MKII 1
2 351891-43| DSE 7310 MKII ENGINE CONTROL PSS 1
3 23917-005 GROMMET 1-5/16" 1D 1
4 93402-003 HOLE PLUG 1.00IN DIA |
5 351903-29 PEDISTAL COVER PLATE |
6 21253-000 RHMS 1/4-20X .75 4
/ 479-000 LOCK WASHER, .25" SPLIT 4
8 512-000 .25 WASHER 8
9 55440-000 .25-02X.5 SELF TAP 2
10 |21698-001 TORX PAN HEAD SCREW #10 4
11 96286-002 FLAT WASHER NYLON 4
12 479-000 LOCK WASHER, .25" SPLIT 4
13 466-000 .25-20X.75 HHB 4
14 121867-001 FLAT WASHER .51 X .88 X .05 4
15  116248-001 .5-13 FLANGE NUT 4
16 148178-000 HHCS 1/2-13 X 1 4
17 [16200-516 MAINTENANCE KIT DECAL |
99973-26EPL 22

Rev B




MKII ENGINE CONTROLLER

o
>
)

oz

23

SN\
SO
e., X Vi =3
+ J/
NmM‘.
. R s // /=
07 -\ 9
A O
?1zmw\\zﬁm7

=N

99973-26EPL



MKII ENGINE CONTROLLER PARTS LIST

ITEM NO.| PartNo DESCRIPTION QTY.
1 351900-33 CONTROL BOX MAIN BASE 1
2 351900-38 [DSE 7310 MKl CONTROL PANEL WITH SILK SCREEN FOR PSS| 1
3 351900-34 CONTROL BOX DIN RAIL MOUNTING PLATE 1
4 96286-001 1/4" NYLON WASHER 4
5 94980-003 THREAD STUD .25-20 X .750 2
6 479-000 LOCK WASHER, .25" SPLIT 2
/ 638-000 HEX NUT, .25IN 2
8 99783-001 SWITCH, PUSH-PULL 1
9 99783-002 SWITCH CONTACT 1
10 351112-29 DEEP SEA ELECTRONICS 7310 MKII 1
11 64551-005 DIN RAIL 9.5" 1
12 80623-009 TERMINAL BLOCK, DIN MOUNTED, SPRING CAGE 12
13 2489-003 FUSE HOLDER, DIN MOUNTED 5
14 352017-001 WIRE DUCT, 8.5IN 2
15 21698-001 TORX PAN HEAD SCREW #10 15
16 96286-002 FLAT WASHER NYLON 9
17 598-000 #10 WASHER 6
18 351900-36 RHEOSTAT MOUNTING BRACKET 1
19 97517-001 REOSTAT 1
20 64089-000 SPST, ROCKER SWITCH 2
21 23917-002 GROMMET, .375ID X 1 2
22 351900-35 COVER SUPPORT BRACKET 1
23 92495-000 .25-20 TINNERMAN 4
24 96925-002 14 PIN CONNECTOR 1
25 96925-006 16 PIN CONNECTOR 1
26 351900-37 PLUG MOUNTING PLATE 1
27 425-000 #6 FLATWASHER 8
28 51802-000 NUT HEX #6-32 NYLOCK 4
29 24988-000 SCREW 6-32 X 1/2 BIND 4
30 16600-005 DSE MKI ADVANCE POWER LOGO INSERT 1
31 16601-005 DSE 7310 MKII LIGHT LEGEND CARD INSERT 1
32 48602-003 TERMINAL FEMALE 16-14 AWG .250 TAB 2
35 80623-010 END BLOCK, DIN MOUNTED 3
39 61898-000 TERMINAL FLAG 16/14AWG .250 2
42 351095-16 DECAL, FUSES AND TERMINAL BLOCKS 1
43 91683-000 1/4 TURN CLIP NUT 2
44 921682-001 STUD 1/4 TURN SLOTTED 2
45 91684-000 RETAINER RING 1/4 TURN SPLIT RING 2

99973-26EPL 24 Rev B




CONTROL ASSEMBLY

LEAD WIRE ASSEMBLY IS HOOKED
UP UNDER RADIATOR SUPPORT
AND GOES TO THE FRAME

TEMNO. | __ParfNo DESCRIPTION Default/QTY.
1 99309-062 WELDED BASE ASSEMBLY ]
2 351987-3 ENGINE GM PSI 5.7L NA V-8 ]
3 351928-4] GEN END UCI224F1J W GM ADAPTER ]
4 99362-015 FUEL SYSTEM ]
5 99686-003 BATTERY TRAY KIT ]
6 99687018 EXHAUST ASSEMBLY ]
8 351903-26 DSE 7310 MKI CONTROL PEDESTAL ASSEMBLY ]
9 99836-175 PSS60 CB & RECONNECT BOX ASSY 1
12 16505-011 NAME PLATE ]
13 16506-004 NAME PLATE OVERLAY ]
14 93542-019 LEAD WIRE ASSY ]
15 55224-000 LOCK WASHER 5/16 EXTERNAL TOOTH ]
16 99682-016 BLOCK HEATER ASSEMBLY 1
17 99489-002 HARDWARE KIT PSS60 1

BATTERY CHARGERS
2AMP_ [352020-12
5AMP _ [352020-18
10AMP__ [352020-19
10 AMP NFPA [352020-20
99973-26EPL 25 Rev B




Generator End

22
. @t
P 2e
=
ITEM DESCRIPTION PSS60-3 PSS60-4, 17, 18 QTY
- COMPLETE GENERATOR END 351928-41 351928-4 |
- STAMFORD MODEL UCI224F UCI224F -
- WINDING 06 311 -
24 AVR SX460-UL

350818-7

For additional parts support contact WINCO service.

EXPECTED RESISTANCE AT 20C (Q) (EXPECTED +/-10%)

MODEL UCI224F 06 UCI224F 311
TRDONSERET | oo
ROTOR WINDING 0.83
EXCITER STATOR 20
EXCITER ROTOR ( PER PHASE) 0.156
PMG STATOR (OPTIONAL) 2.6

99973-26EPL

26

Rev B




Generator Connections

THREE PHASE AC WIRE HIGH AND LOW WYE

LGl Col—
e | 7 —
= | I Th voLTAGE REcLatoR A/ & 7|
3 | TO ENGINE | 4 YRR e TO ENGINE
7 T8 CONTROL o CONTROL
L =
o =
'LH.

TO VOLTAGE REGULATOR 17

LOW VOLTAGE WYE
120,208 V. 60 HZ,

ik (j “oh 4
) A )
‘e 1=, I i
o €€
HIGH VOLTAGE WYE = - I T 1 = ? ? ?
240/416—277 /480 V. 60 Hz. CROUND F;?J LU“:) @ M GROND G3 G2 G M
0 LOAD
THREE PHASE AC WIRING- DELTA SINGLE PHASE 211 WINDING
B
& / -
T VOLTAGE REGULATCR lll.f TO VOLTAGE REGULATOR
- | 7
e / —@ :
0 ENGINE / o f ‘ 10 ENGINE
| CONTROL '-%;"‘\1-5 T2 AT |'I _GONTRL
£ ,13:5 %'L% & [ (B—
o G
b /g\ -~ {:\l—"'l ':“ '-Ca & |II
12,474 i e 11 T34/ 15 i
15,477, d o —H = LLT W, _l.x_i'_i‘_n_n_.-'l'm
H:l‘l LM ,;l\ [ry
i B % G2
£k L
“":I-Efwilw. /T2 g4 TN
G2— nogg —— noans = 7
WwE ST
DOUBLE DELTA SINGLE PHASE
120/240 V. 60 HZ.
*y LY 'L~]
HREE PHASE DELTA P, ,_F»
120/240 V. 60 HZ. | & T
- ] 3 T i
GROUND G3 1 K M
TQ -l:ll'-l:

99973-26EPL 27 Rev B



Genset Control Schematic

vE
#35Nd

.

= 00000)% ]
Hile GF H
W E*; L
b = g
-
o B H
— =| =
qu FUEL ||
B [ START < =
B ol I
. L ] e
CHARGE ALT =3 B
[ “lz [A L
m: ANALOGUE INPUT COMMON : %
(o] ‘OIL PRESSURE SENSOR [ | x
COOLANT TEMP SENSOR >
] FUEL LEVEL SENSOR )_7@
: FLEXIBLE SENSOR Qu'rl‘ln“:E iﬁ
[0 ] Frexime SENSOR | | t
% SCR = (] FLEXIBLE SENSOR | | bs
4A = B z ] =
@ Bl ] . &
> 4B =] el | £ ] .
: BC FA'L =1 [ 5 g NORMALLY ] [+ =] i
m E-STOP m Bl £ | cioseo retar]—
A _ = = OUTPUT C
Z E-STOP = a mi: m
= START + &3 : B
> | START-q= I u
— g
,E GND H i -
o GND <= _\_ :
0O BATT + Hiea B3
+d 1 . —
oy L BATT+- o~ -
b2
= v = —\ﬁa HE
53 =1 £, 5]
2% z - 2l
0%z o El] - B[]
@] > * i =
PP -4n - -1z [=
50F 2 Bl s |
2 158 g
354 "0
g% H o 5
1]
zZm< — g; 2|2
©om - £ £
-z = | H >
% 5
S
z
>
&
=<
5%
ol oo © =g @ g B B o FED B BEE
N W RO =508 ge ® & PWN— NG
. ;
@)
9 0
Q Z
Z i
Zz m
P 0
@) =
o o
O A
A

99973-26EPL 28 Rev B




Harness Schematic

DC PLUG PIN TABLE

PIN WRE D
T ]
2 1
3 2
4 2
5 22
[} 33
i =
8 = CAN BUS
9 = CONNECTOR
10 T06 SEE DETAIL "B"
K 109
e - FILL EMPTY SLOTS USNG
T3 = PLUG TERMINALS
Tz — ITEM 18
15 CANL
8 CANH
N —
30.00
_ 23.00
= ERNE
5.00 28.00 / 21.00

FUEL SOLENOID

TUCK BACK INTO LOOM
UNTIL ONLY LUGS ARE EXPOSED

I =

SPLICE #2

BATTERY NEGATIVE
Q)

EXIT 4 5

BATTERY POSTIVE

INSTALL HEAT SLEEVING, WITH 2" OF
OVERLAP AT CANBUS CONNECTOR

7
;

000000

OOOOO00O

O

:

DETAIL "B”

>
()
o

29

99973-26EPL



Engine Schematic

@! m
ALTERNATOR +

TRO168

oo
>
)

oz

30

99973-26EPL



	Title Page
	Drawing View1

	General 1
	Drawing View2

	Engine 1
	Drawing View10

	Fuel 1
	Drawing View9
	Drawing View31

	Fuel 2
	Drawing View30

	Exhaust 1
	Drawing View5

	Other 1
	Drawing View7

	Other 2
	Drawing View34

	Housing 1
	Drawing View14

	Housing 2
	Drawing View15
	Drawing View16
	Drawing View17

	Housing 3
	Drawing View19
	Drawing View20

	Housing 4
	Drawing View21
	Drawing View22

	Housing 5
	Drawing View23
	Drawing View24

	Housing 6
	Drawing View25
	Drawing View26

	Housing 7
	Drawing View27
	Drawing View28
	Drawing View29

	Circuit Breaker 1
	Drawing View8

	Circuit Breaker 2
	Circuit Breaker 3
	Drawing View35

	Circuit Breaker 4
	Circuit Breaker 5
	Drawing View36

	Circuit Breaker 6
	Engine Control 1
	Drawing View11

	Engine Control 2
	Drawing View13

	Engine Control 3
	Engine Control 4
	Drawing View18

	Generator 1
	Wiring Gen
	Wiring Controls
	Harness
	Wiring Engine



